
 

 

Q3 2018 Quarterly Progress Report 
Niagara Falls Water Board  
Order on Consent R9-20170906-129 
 
Prepared for submission to:  

New York State Department of Environmental Conservation Region 9 
270 Michigan Avenue 
Buffalo, New York  14203 
 
 
Prepared by:  

AECOM 
257 West Genesee Street, Suite 400 
Buffalo, New York  14202 
 
  
October 31, 2018 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Q3 2018 Quarterly Progress Report 

Niagara Falls Water Board Order on Consent R9-20170906-129 

 

Prepared for Submission to: 

New York State Department of Environmental Conservation Region 9 

270 Michigan Avenue 

Buffalo, New York  14203 

Prepared By: 

AECOM 

257 West Genesee Street Suite 400 
[...]

outage to perform an inspection.  A replacement circuit breaker was ordered and expedited to the 

site.  Full repair was completed on September 24, 2018.  Temporary power was used from 

September 20th through the 24th to power all equipment connected to Power Center #3. 

1.2 Solids Removal Performance 

A solids balance for July, August, and September 2018 is presented in Table 1.  According to the data 

provided in Table 1 the WWTP has removed and landfilled more solids than were present in the 

plant influent.  The calculations indicate that, during this time period, there has been no net 

accumulation of solid materials in the treatment plant.  The calculations are consistent with 

observations of the plant performance and sludge judge testing, both of which attest to the fact that 

solids removal and dewatering is being performed efficiently. 

Because the solids balance continues to show more solids being removed and disposed of during 

most months, an evaluation is being undertaken to improve the accuracy of the solids balance.  The 

two (2) items being evaluated and results as of the end of September 2018 include: 

• Effluent Flow Measurement at the Chlorine Contact Tank – In Table 1, the flow used to 

calculate the TSS removed during treatment is the value obtained from the effluent flow meter 

(as totalized by SCADA) which is located at the Chlorine Contact Tank.  This same flow meter is 

used for SPDES permit reporting of plant influent and effluent flows.  During this past quarter 

there was a perception by the team responsible for operating the WWTP that the recorded flow 

values from the effluent flow meter may be low.  Flow monitoring data for all WWTP monitored 

locations stored in the SCADA system have been reviewed and a comparison of the sum of Main 

Pumps plus the Gorge Pumping Station flow meters indicates that the effluent flow meter may 

be low by approximately 5 million gallons per day, regardless of the effluent flow.  Since both 

the Main Pumps and the Gorge Pumping Station flow meters are magnetic flow meters they are 

believed to be accurate.  Because of this apparent discrepancy, as of September 21, 2018 the 

sum of the daily flows measured at “Main Pumps” plus “Gorge Force Main” flow is being 

reported as the WWTP’s influent and effluent flow.  Note that Main Pumps includes the plant 

sewer flow which is estimated to be 0.5 mgd.  Being 0.5 mgd high is believed to be a better 

measurement of plant flows than the effluent flow meter which is presumed to be low by 

approximately 5 mgd.  As a result of this change, influent/effluent flows reported as of 

September 21, 2018 will tend to be higher by approximately 5 mgd.  When considering the 

solids balance reported in Table 1, this change will result in a net increase the amount of solids 

removed in the WWTP, and a decrease in the % landfilled.  Further evaluation of the effluent 

flow meter continues so that the source/reason for the discrepancy can be determined. 



Niagara Falls Water Board Order on Consent R9-20170906-129 

Q3 2018 Quarterly Progress Report 

October 31, 2018 

1 - 4 

Table 1 

NFWB WWTP Solids Balance 

 

Month 

& Year 

Average 

Daily 

Flow 

Average 

Influent 

TSS 

Average 

Effluent 

TSS 

TSS 

Removed 

(Dry) 

Ferric 

Chloride 

Added to 

Wastewater 

(Dry) 

Lime 

Added to 

Sludge 

(Dry)  

Total Solids 

(Dry)                

(TSS + Lime + 

Ferric) 

Solids 

Content of 

Landfilled 

Sludge 

Total 

Solids 

(Wet) 

Solids 

Landfilled 

(DRY) 

% 

Landfilled 
1 

mgd mg/l mg/l Tons/day Tons/day Tons/day Tons/day % Tons/day Tons/day % 

Jul-18 19.2 116 10.5 8.42 1.45 1.76 11.63 23% 52.17 12.00 103% 

Aug-18 21.1 145 17.2 11.21 1.43 1.58 14.22 23% 61.84 17.97 126% 

Sep-18 23.5 215 13.3 19.71 1.42 1.85 22.98 23% 99.91 18.62 81% 

            

  

NOTES: Mgd million gallons per day 

      

   

TSS Total Suspended Solids 

      

  

1 

% greater than or equal to 100 indicates all incoming solids plus all chemicals added are being removed and sent to 

landfill.  Polymer weight added to wastewater (primary & dewatering), although a relatively minor component, is not 

accounted for in the spreadsheet. 



Niagara Falls Water Board Order on Consent R9-20170906-129 

Q3 2018 Quarterly Progress Report 

October 31, 2018 

1 - 5 

• Influent TSS Values as Measured in the Main Wet Well Influent Sample -  The influent 

wastewater TSS sample is collected from the Main Wet Well.  The plant sewer discharges into 

the Main Wet Well and includes flows from the gravity thickener overflow and the scum sump 

pit underflow.  Both of these sources contain solids, especially the scum sump pit.  These 

sources will elevate the measured influent TSS, and result in the influent sample being non-

representative of the actual influent TSS loadings.  There are provisions to collect the influent 

sample from the side of the Main Wet Well (East or West) that is not receiving the plant sewer 

flows.  However this requires the ability to isolate the plant sewer from the other wet well (i.e. 

the one not being sampled from).  It is known that the plant sewer valves cannot be closed 

completely and therefore the influent sample can be contaminated with recycled solids.  Plans 

are being made to construct access platforms to allow servicing of the plant sewer valves.  This 

work should be completed in Q4 2018 or Q1 2019.  It should be noted that the FEMA project 

that is in design now will include provisions to move the sample point out into the front yard of 

the WWTP in the influent junction structure which is upstream of the plant sewer point of 

addition.  The FEMA project is not expected to be complete until late 2020.  The effect of 

correcting this issue is the reverse of the effluent flow measurement issue discussed above, 

meaning that reducing the influent TSS concentration will result in a decrease in the total solids 

and an increase in the percent landfilled. 

1.3 Treatment Plant Equipment Readiness 

During the reporting period there were several treatment plant equipment breakdowns that 

required maintenance staff to repair or replace the equipment.  In general the frequency and 

severity of equipment breakdown is diminishing, which is believed to be the result of improved 

plant operations and maintenance capabilities.  A number of the repairs have been proactively 

performed.  Equipment repairs this past quarter have included: 

• Sedimentation Basin 1 through 4 repairs continue to be an ongoing issue, but this past 

quarter saw a reduction in the frequency of breakdown repairs and an increase in the 

number of proactive (preventative) repairs.  In the past quarter repairs have been made to 

grit screws, chains and flights (alignment adjustments), scum rake adjustments, and valve 

replacements in pump gallery (proactive).  Proactively the plant has replaced all submerged 

components of Sedimentation Basin 3 traveling bridge (stanchions, pins, scum blade, sludge 

blade, cables, and wheels) with components fabricated from stainless steel for improved 

longevity.  The same parts have been ordered for Sedimentation Basin 2 and will be done 

proactively in Q4 2018.  These upgrades are necessary to preserve equipment readiness 

until major basin upgrades are undertaken in 2019 and subsequent years.  

• Sedimentation Basin 5 saw its first equipment breakdown since being put back on line in 

October 2017.  The problem was discovered in Q2 2018 and repairs were made in Q3 2018.  

The work included: drain valve replacement, replacement of all submerged components of 

the traveling bridge (stanchions, pins, scum blade, sludge blade, cables, wheels), grit screw 



Niagara Falls Water Board Order on Consent R9-20170906-129 

Q3 2018 Quarterly Progress Report 

October 31, 2018 

1 - 6 

chain adjustment, sludge screw repairs (bearing, bushing, stub shaft, wall piece), and sludge 

pump seal water pipe repairs.  The submerged components of the traveling bridge are 

fabricated from stainless steel for improved longevity.  All work in Sedimentation Basin 5 

has been approved by the NYSDEC, overseen by the Onsite Environmental Monitor, and 

progress updates reported to the NYSDEC via email. 

• The valve actuator on backwash pump 1B inlet was replaced and the pump is available for 

backwashing. 

• The valve actuator on carbon bed #13 backwash valve was replaced, returning this filter to 

service. 

• All six (6) sludge scraper blades (doctor blades) on the three (3) belt filter presses were 

preventatively replaced this past quarter to improve belt press operation. 

• The MCC bucket on the North Gravity Thickener was rebuilt, and hopefully will eliminate 

nuisance tripping of the motor starter for the thickener plow motor. 

• The North Gravity Thickener was taken out of service and cleaned proactively.  Sludge 

thickening was switched to the South Gravity Thickener. 

• The sludge conveyor belt from Belt Filter Presses #1 and #2 was determined to have rollers 

that are in need of replacement.  The rollers have been ordered and repairs will be 

undertaken in Q4 2018. 

• The carbon in the odor control scrubber was replaced after it was determined that the air 

discharge was a source of sulfide odors.  (NOTE: A complaint was received from the nearby 

Marriott hotel on August 22, 2018).  In addition to the carbon used for this change, 

additional carbon (sufficient for 3 subsequent changes) has been ordered and will be 

stocked for future use. 

• Lime silo radar sensing equipment has been installed and started up. The system provides 

an accurate indicator of lime levels remaining in the silo. 

Although these repairs may have kept equipment out of service for brief periods of time during the 

past quarter, it has not adversely affected the plant performance.  In general a sufficient number of 

sedimentation basins with fully functional sludge removal equipment have been available to treat all 

incoming flows.  Additionally, sufficient belt filter presses have been available for dewatering such 

that solids accumulation in the treatment plant has not occurred.  As of the close of the third 

quarter of 2018, the following can be said regarding treatment equipment operability: 

• Four (4) Main Pumps are operational. 

• Three (3) Intermediate Pumps (#2, #3, and #4) are operational.  The #1 intermediate pump 

is inoperable and the pump is unable to be isolated due to an inoperable valve.  A plan to 

assess this pump will be developed in the near future.  NOTE – The WWTP has excess pump 

capacity in its Intermediate Pumping Station, and therefore immediate repairs to this pump 

are not critical. 



Niagara Falls Water Board Order on Consent R9-20170906-129 

Q3 2018 Quarterly Progress Report 

October 31, 2018 

1 - 7 

• Sedimentation Basins 1 through 4 are fully functional and available for service with the 

following exceptions:  

o Sedimentation Basin 2 was taken out of service as of the end of Q3 2018 for 

replacement of the submerged components of the traveling bridge.  The work will 

be completed in Q4 2018. 

During the past quarter, two (2) sedimentation basins have been used for flows up to 40 

mgd, three (3) basins used for flows between 40 mgd and 60 mgd, and four (4) basins for 

flows over 60 mgd.  When backwashing to the head of plant (i.e. when Sedimentation Basin 

5 was out of service) , these flows are somewhat reduced (3 basins put online at 35 mgd, 4 

basins at 55 mgd) or as needed to allow the filters to be backwashed without the potential 

for 100 foot weir overflow. 

• Twenty six (26) activated carbon filters are functional, with two (2) filters out of service due 

to inoperable valve actuators.  A high priority has been assigned to returning these filters to 

service.  During the past quarter new valve actuators for these two filters were ordered and 

received, but unfortunately the closing time for these replacement actuators was incorrect 

and the valve actuators could not be made to work properly.  The actuator gearing (which 

affects valve open/close timing) is being evaluated and options to make the new actuators 

function as intended are being evaluated. 

• The filter backwash system is functional including two backwash pumps and one new air 

scour blower/piping system.   

• Three (3) belt filter presses are fully functional and capable of operating simultaneously, 

along with four (4) thickened sludge pumps, and three (3) polymer feed pumps (with spare 

polymer pump on the shelf). 

• Two (2) pugmills, two (2) lime feed systems, and two (2) lime storage silos are fully 

functional. 

 



Niagara Falls Water Board Order on Consent R9-20170906-129 

Q3 2018 Quarterly Progress Report 

October 31, 2018 

2 - 1 

2. Deliverables and Routine Communications 

This section presents a listing and discussion of deliverables prepared by the NFWB for submission to 

the NYSDEC.  In addition, other related written communications between the NYSDEC and the NFWB are 

also discussed. 

2.1 Deliverables Status 

Figure 1 presents a Microsoft Project schedule showing the status of all seventeen (17) items listed 

in Schedule A of the Consent Order.  The due date and the percent complete for each item is also 

listed in Figure 1.  In the past quarter the items listed in Table 2 were submitted to the NYSDEC to 

meet the Consent Order Schedule A requirements. 

In addition to the above Consent order milestone submissions, the following items that were 

committed to in prior submissions were achieved during the past quarter: 

• The planned thickened sludge piping system upgrades described previously in the NFWB’s 

Schedule A Item 4d submittal are fully complete.  The following punch list items were 

completed in Q3 2018: 

• Four (4) custom fabricated ductile iron spool pieces were installed. 

• Pipe supports were grouted and bolted in place. 

• Controls for TSP#4 were completed allowing remote operation of TSP#4. 

2.2 Deliverables Discussion 

In addition to the above submittals prepared and submitted this past quarter, work is well underway 

on the following Consent order deliverables: 

• Consent Order Item 1 

• Consent Order Item 11 

2.3 Deliverables in Next Quarter 

During the fourth quarter of 2018 (October 1, 2018 through December 31, 2018) there are no 

submittals (per Schedule A of the Consent Order) due to the NYSDEC. 

2.4 Routine Communications in Past Quarter 

During the past quarter the correspondence items listed in Table 3 were submitted to the NYSDEC 

by the NFWB.  The written communications listed below in Table 4 were received from the NYSDEC 

during the reporting period: 

  



Niagara Falls Water Board Order on Consent R9-20170906-129 

Q3 2018 Quarterly Progress Report 

October 31, 2018 

2 - 2 

2.5 Unresolved Issues/Delays 

To avoid project delays, the NFWB requests the following assistance or information from the 

NYSDEC: 

• Any insight that the NYSDEC can provide regarding the proposed $20 million New York State 

grant would be appreciated to guide the NFWB as they move forward with capital 

improvement planning and grant application preparation. 

• Response to the NFWB’s request to modify the compliance schedule for the LaSalle Sanitary 

Sewer Overflow Consent Order. 

• The NYSDEC has indicated that changes to the facility’s SPDES permit (beyond the BHC issue) 

are being contemplated by the NYSDEC.  No definitive insight into the changes has yet been 

provided.  The NFWB requests that insight into any changes to the facility’s SPDES permit be 

provided as soon as possible so that appropriate capital improvement planning can be 

performed. 

 



Niagara Falls Water Board Order on Consent R9-20170906-129 

Q3 2018 Quarterly Progress Report 

October 31, 2018 

2 - 3 

Figure 1 

Consent Order Schedule Milestone Status 